

**List of medicine that we need in Rojava**

Description	Request Strength Dosage Form	UOM
(Diphenhydramine 14 mg, Ammonium chloride 135 mg, Sodium citrate 87 mg, Menthol 1.1mg), 150ml		Bot
Acetylsalicylic Acid	100 mg/tablet	Tab
Acetylsalicylic acid 81 mg	Acetylsalicylic acid 81 mg	Tab
Aciclovir 5% cream	5% cream	Tube
Albendazole	400 mg/tablet	Tab
Allopurinol 100mg tab	100mg tab	Tab
Amitriptyline	25mg/tablet	Tab
Amitriptyline HCl 10mg coated tab	10mg/tablet	Tab
Amlodipine	5 mg-10 mg/tablet	Tab
Amoxicillin + Clavulanic Acid	1000mg/tablet	Tab
Amoxicillin + Clavulanic acid 457 mg	Amoxicillin + Clavulanic acid 457 mg	Bottle
Amoxicillin 250mg tab		Tab
Amoxicillin 250mg/5ml powder for susp 100ml	250mg	Bottle
Amoxicillin Trihydrate	500 mg/tablet	Tab
Amoxicillin+ Clavulanic acid 312.5 mg	Amoxicillin+ Clavulanic acid 312.5 mg	Bottle

Amoxicillin+clavul.ac.125+31.25mg/5ml, pwd f 100ml		Bottle
Ampicillin 1 gram powder for inj	1 gram powder for inj	Vial
Ampicillin 500mg powder for inj	500mg powder for inj	Vial
Anti D		Vial
Anti malaria		
Anti-haemorrhoid suppositories *a	Supp	Supp
Antirabiesies immunoglobulin-		Vial
antitetanus immunoglobulin (human)	500 IU in vial.	Vial
Atenolol	50 mg/ tablets	Tab
atorvastatin	10 mg - 20 mg - 40 mg	tab
atracorum	50 mg / 5 ml	amp
Atropine Sulphate	1 mg/ ml /ampol	ampol
Azathioprine	50mg tab	Tab
Azithromycin 500 mg tab	500mg	Tab
Azithromycin, suspension bottle	200 mg/5 ml	Bottle
Azithromycin, tablets/capsules	250 mg/Tablet	Tab
B- complex	B1+B6+B12	Tab
B- complex	B1+B6+B12	Amp
bandage 10 cm	rol	bandage
Beclometasone 50mcg/dose, 200 doses (UN1950), o.i.	50mcg/dose, 200 doses (UN1950), o.i.	PC
benzathine benzylpenicillin	Powder for injection: 1.2 million IU) in 5-ml vial	Vial
Benzylbenzoate	25%/ bottle	Bottle
bepvicain		vial
Betamethazone	0.1%/ tube	Tube
Biogabalin 75mg		Tab

Calamine lotion	200ml	Bottle
CALCIUM CARBONATE, 1,25g,(eq. to 500 mg calcium), chew. tab.	500 mg calcium	Tab
capergolin	0.5 mg tablet	tab
Captopril 50mg tab	50mg tab	Tab
Carbamazepine	200 mg -400 mg/tablet	Tab
Cefixime,	tablets 200 mg	Tab
Cefixime, suspension bottle	100 mg/5 ml	Bottle
Cefotaxime 1g powder for inj (4ml)	(4ml)	Vial
Ceftazidime 1gm injection 1gm	1gm	Vial
Ceftriaxone	1g/vial	Vial
Ceftriaxone 500mg powder for injection	500mg/vial	Vial
celisept 326	326 mg tablet	tab
Chloramphenicol	.5% 10ml eye drops	Bottle
Chlorpheniramine Maleate 10mg/ml	10mg/ml	Amp
ciclosporin	50 mg	tab
CIMETIDINE, 200 mg, effervescent tab.	200 mg	Tab
Ciprofloxacin	500 mg/tablet	Tab
Ciprofloxacin	250 mg/tablet	Tab
Clarithromycin 500 mg tab	500mg/tablet	Tab
clopidogril	75 mg /tablet	tab
<b>Clotrimazole 2g</b>		<b>Vag. Cream</b>
Clotrimazole vag. tab 100mg + applicator	Clotrimazole vag. tab 100mg + applicator	Tab
Co-trimoxazole 200mg+40mg/5ml oral susp 100ml	200mg+40mg/5ml oral susp 100ml	Bottle
Co-trimoxazole 400mg+80mg tab	400mg+80mg	Tab
Co-trimoxazole 800mg+160mg tab	800mg+160mg	Tab

DESOGESTREL 0.075 mg, tab.	0.075 mg	Tab
Dexametason 0.1 eye drop 5ml		Eye Drop
Dexamethasone	5 mg/ml/vial	Vial
Dextrose 5% 500ml btl with nipple (no set)	5%, 500ml	Bottle
Diazepam	10mg/ 2ml/ amp	Vial
Diclofenac Sodium	50 mg / tablet	Tab
Diclofenac sodium 25mg enteric coated tab	25 mg	Tab
Diclofenac sodium 75mg/3ml inj	75mg/3ml	Vial
digoxin	0.25 mg / tablet	Tab
Diphenhydramine 20 Mg/ 2 MI	20 Mg/ 2 MI	Bottle
Domperidone, Tablet 10 Mg/Tablet	10 Mg/Tablet	Tab
Doxazosin 2mg		Tab
Enalapril Maleate	5mg/tablet	Tab
Enoxaparin, S.C Inj 20 Mg/2 vial	20 Mg/2 vial	Vial
Epinephrine	1 mg / ml/amp	Vial
Erythromycin 500mg (as stearate) tab		Tab
ethambutol + isoniazid + pyrazinamide+ rifampicin	275 mg + 75 mg + 400 mg + 150 mg.	Tab
Ethinylestradiol/levonorgestrel 0.03/0.15mg, 28tab	0.03/0.15mg	Tab
fentanil	500 mcg	vial
Ferrous Sulphate + Folic Acid	200mg +0.4mg/tablet	Tab
Fluconazole	50 mg/tablet	Tab
Fluconazole	200 mg/tablet	Tab
Folic Acid	5 mg / tablet	Tab
Furosemide	40 mg/tablet	Tab
Furosemide	20 mg/2ml/amp	Vial

Gentamicin		0.30%	Eye Drop
Gentamicin 20mg/2ml inj	20mg/2ml inj		Vial
Gentamycin eye ointment 1% 5gm tube	Gentamycin eye ointment 1% 5gm tube		Tube
glepenclamid	5 mg / tablet		tab
Glibenclamide	5 mg/tablet		Tab
gliclazide	30 mg		tab
Gliclazide 80mg tab			Tab
glyceryl trinitrate	500 micrograms.		Sublingual Tab
Griseofulvin 125mg Tab	500mg/Tab		Tab
Guaifenesin + Dextromethorphan + Phenylephrine syrup			Bot
Hedera helix extract (anti cough) syrup			
Heparin	5,000 IU/ml, 5ml/vial		Vial
hidrocortizon	5 mg - 10 mg		vial
Hydro-alcoholic solution/gel 1 litre/Bottle	1 litre/Bottle		Bottle
Hydrocortisone	100 mg/vial		Vial
Hydrogen Peroxide Solution 1.5%			Bot
Hyoscine Butylbromide	10 mg / tablet		Tab
Hyoscine Butylbromide	20 mg/ ml / vial		Vial
Ibuprofen	200 mg/tablet		Tab
Ibuprofen	400 mg /tablet		Tab
Ibuprofen	100 mg/syr		Bottle
Ibuprofen 100mg/5ml oral suspension, 100ml	100mg/5ml		Bottle
Imipenem 500 Mg/Vial	500 Mg/Vial		Vial
Insulin Mix 70/30	100IU/ml, 10 ml vial		Vial
Insulin pens Mix-cartridge with needle, 100IU/ml, 3ml	Box / 5 Cartridges		Set

isoniazid	50 mg/5 ml	Bottle
isoniazid + rifampicin	75 mg + 150 mg; 150 mg + 300 mg.	Tab
Isosorbide Dinitrate	10 mg/ tablet	Tab
isosorbide dinitrate	20mg	Tab
iv canulah	16 G\ - 18G	canulah
ketamin	100 mg /5 ml	amp
LACTULOSE, oral solution, bot.		Bottle
Lansoprazole 30 mg		Tab
levodopa + carbidopa	250 mg + 25 mg.	Tab
Levodopa 250 + carbedopa 250mg		Tab
Levothyroxine	.1mg /tablet	Tab
Lidocain 2% 20ml		Amp
Lidocaine HCl 2%+epinephrine dental, 1.8ml	2%+epinephrine dental, 1.8ml	PC
Loratidine 10mg	Loratidine 10mg	Tab
Loratidine 5mg/5ml	Loratidine 5mg/5ml	Bottle
Lubricant jelly tube for portable U/S and doppler		Bot
<b>MedroxyPROGESTERONE acetate 10mg</b>		<b>Tab</b>
MEDROXYPROGESTERONE acetate, 150 mg, 1 ml, vial	150 mg, 1 ml, vial	Vial
Metformin	500 mg/tablet	Tab
Metformin HCl 850mg tab	850mg/Tab	Tab
methimazole	5mg/tablet	Tab
Methylergometrin maleate 0.2/ml 1ml Inj		Amp
Methylergotamin 0.2 Amp		Amp
Metoclopramide	10mg/ tablet	Tab
Metoclopramide	10mg/2ml/ vial	Vial

metoprolol		
Metoprolol	50mg tab	Tab
Metronidazole	500 mg/tablet	Tab
Metronidazole	500mg/5ml / bottle	Bottle
Metronidazole 500mg + miconazole nitrate 150mg		Vag. Ovule
Metronidazole infusion solution	500 mg/ 100mls	Bottle
Miconazole	2% 15 g/ tube	Tube
Miconazole 10mg muco-adhesive buccal tab	10mg	Tube
Miconazole nitrate 200mg		Vag. Ovule
mithotrixat	2.5 mg	tab
mitilprednisolon	1 g -500 mg	amp
Mometasone Furoate	Mometasone Furoate	Tube
Multivitamin coated tab	Multivitamin	Tab
NA HCL 0.65g		Nas. Spr.
Nifedipine 20mg tab extended release	20mg	Tab
Nystatin	100,000 IU/bottle	Bottle
nystatine+neomycine+polymycin B		Vaginal: ovule
Omeprazole	20 mg/tablet	Tab
ondansetrone	4mg	Inj
ondansetrone	8mg	Tab
Oxytocine 10IU/ml		Vial
pantoprazol	40 mg - 20 mg	tab
Paracetamol	500 mg/tablet	Tab
Paracetamol	125mg/5ml	Bottle
Paracetamol	Injection: 10 mg (hydrogen maleate) in 1-ml ampoule.	Amp

Paracetamol 120mg + pseudoephedrin hcl 15mg + chlorphenamin maleate 2mg + ascorbic acid 50mg.		Bot
Paracetamol 120mg + pseudoephedrin hcl 15mg + chlorphenamin maleate 2mg + ascorbic acid 50mg.		Bot
<b>Paracetamol 800mg + Hyoscain buthybromide 10mg Suppo</b>		<b>Suppo</b>
Paracetamol oral soluation 120mg		Bot
Paracetamol suppository 120mg		Supps
pentazocin hcl	30 mg	amp
Permethrin 1% lotion	permethrin 1%	Bottle
Permethrin 5%		Bot
permethrine (anti-lice)		5% Bot
permethrine (anti-lice)		2.50% Bot
pethidin	100 mg /2 ml	amp
phenobarbital	15mg	Tab
Phenytoin	50 mg.	Tab
plaster		
povidone iodine		Vaginal: lovule
Prednisolone	5 mg/tablet	Tab
Prednisolone	0.5% (sodium phosphate).	Eye Drop
Propranolol	40mg/tab	Tab
propylthiouracil	50mg tab	Tab
pyrizinamide	30 mg/ml	Bottle
Ranitidine	150 mg/tablet	Tab
RIFAMPICINE, 300 mg, tab., blister	300 mg, tab.	Tab
rozova statin	10 mg -20 mg	tab
Salbutamol	0.1 mg/ inhaler	Inhaler
Salbutamol Solution 2mg/5ml Oral solution	Salbutamol Solution 2mg/5ml Oral solution	Amp

seretide deck	500 mcg	desk
Silver Sulfadizine	1% 50 g/tube	Tube
Sodium chloride	0.9% 1 l/bottle	Bottle
Sodium Fusidate oint	Sodium Fusidate oint	Tube
sodium valproate	500 mg	tab
spiramycin + metronidazole	1,5 M+ 500mg	Tab
Streptomycin	1g	Injection
Sulfasalazine	500mg/tablets	Tab
surgical material		
tacrolimus	1 mg	cap
Timolol	0.5% (as hydrogen maleate).	Eye Drop
Tinidazole 500mg tab	500mg/Tab	Tab
tobramycine		0.30% Eye Drop
urine plastic	1 letr	
ursodeoxycholic acid	250 mg	tab
valproic acid (sodium valproate)	200 mg/5 ml.	Bottle
valproic acid (sodium valproate)	500mg	Tab
Vancomycin 500Mg 500 Mg/Vial	500 Mg/Vial	Vial
Verapamil HCl 40mg coated tab	40mg/tab	Tab
Verorab - antirabies vaccine		Vial
vitamin E 400	400 mg /tablet	tab
Vitamin K1		Amp
Warfarin	5mg/tablet	Tab
Warfarin	2mg/table	Tab
Xylometazoline nasal spray		Bot

Zinc dispersable tabl 20mg (as zinc sulfat) tab

20mg

Tab

**Kurdish Red Crescent**

**Chief manager**

**Egid Abraham**



**Al Jazeera Canton -Syria**

**Al-Qamishli -Seahee Street**

**Tel: +963-988-069290**

**+963-52-420347**

**[heyvasorakurd@gmail.com](mailto:heyvasorakurd@gmail.com)**

**Facebook :** <https://www.facebook.com/Malpera.heyvasorakurd>